• Description

The SOURCE ONE is a wide-stance X configuration frame, popular for freestyle or free-range acrobatic flying. It is built to withstand harsh crashes and abuse. It fits and protects all the classic FPV components and is optimized for light weight. The SOURCE ONE is a perfect everyday workhorse for casual FPV flying and competitive freestyle.

 

    TECHNICAL SPECIFICATIONS: 

    • Wheelbase 5": 226mm
    • Wheelbase 7": 318mm
    • Top Plate: 2mm
    • Middle plate: 3mm
    • Bottom Plate: 2mm
    • Camera Mounting Plate: 2mm
    • Standoff height: 30mm
    • Arm thickness 5": 4mm
    • Arm thickness 7": 6mm
    • Stack Mounting: 30.5 × 30.5mm & 20 x 20
    • Weight 5": 99.5g

    HARDWARE:

    • 24x M3x10 allen screw
    • 4x M3x14 allen screw
    • 8X OD 5mm M3 30mm standoff
    • 6x M3 press insert nut

    PACKAGE INCLUDES:

    • 1x Frame (Top, Bottom. Brace and 2x Camera plate, 4x Arms)
    • 1x Screw & Standoff set

    Spare Parts (Purchased Separately)

          Description

          The SOURCE ONE is a wide-stance X configuration frame, popular for freestyle or free-range acrobatic flying. It is built to withstand harsh crashes and abuse. It fits and protects all the classic FPV components and is optimized for light weight. The SOURCE ONE is a perfect everyday workhorse for casual FPV flying and competitive freestyle.

           

            TECHNICAL SPECIFICATIONS: 

            • Wheelbase 5": 226mm
            • Wheelbase 7": 318mm
            • Top Plate: 2mm
            • Middle plate: 3mm
            • Bottom Plate: 2mm
            • Camera Mounting Plate: 2mm
            • Standoff height: 30mm
            • Arm thickness 5": 4mm
            • Arm thickness 7": 6mm
            • Stack Mounting: 30.5 × 30.5mm & 20 x 20
            • Weight 5": 99.5g

            HARDWARE:

            • 24x M3x10 allen screw
            • 4x M3x14 allen screw
            • 8X OD 5mm M3 30mm standoff
            • 6x M3 press insert nut

            PACKAGE INCLUDES:

            • 1x Frame (Top, Bottom. Brace and 2x Camera plate, 4x Arms)
            • 1x Screw & Standoff set

            Spare Parts (Purchased Separately)

                  Customer Reviews

                  Based on 2 reviews
                  50%
                  (1)
                  0%
                  (0)
                  50%
                  (1)
                  0%
                  (0)
                  0%
                  (0)
                  O
                  OSCAR ZAVALA
                  Good starter frame. But..

                  The arms on the frame I received had about a mm or two of play all said once the drone was put together. I imagine the tolerances on the machining of the arms is a bit off, but given the price I just took it as a consequence of me being a cheapskate

                  J
                  John Dodds
                  Nice 5" Frame

                  Like the look, design, and room in this frame. It goes together well, has plenty of room so that you can get what you need into it. There are plenty of mounts and bumpers on Thingiverse for you to download and print that are compatible with it with no modifications needed. This will be my Go To frame for a while.